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<TEST REPORT>

1/1
£h 4 <Model Name> (LD RINATRALLUX HITESTERD)
Rz 42 <Model Number> ( 3421 )
H3E &S <Serial No.> (No. 110712345 )
BE S A B<Test Date> ( 2011-12-31 )
<YYYY-MM-DD>
BEFHTest Conditions> ( 230 °C, 50 %rh )
B B Loy |1BERBRTEE g F~iE
<Item> | <Range> | <Standard> {Tolerance> <Indication?
B E
<Accuracy>
3000 Ix 1000 Ix 7901x ~ 1210 1Ix ( 1000 Ix)
1000 Ix 600 Ix 530Ix ~ 670Ix ( 600 Ix)
300 Ix 200 Ix 1791x ~ 221 1Ix ( 200 Ix)
{iE&<Note>
FAILEISEBFTIL. ¥ L—FTELTULET, <FAIL decision points are highlighted in gray.>
#24& $|FE<Overall Result> & & dnspected by> B E <Approved by>
( PASS ) ( ) ( )
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